/ COASTAL TESTING LABORATORIES,

PASADENA 7134770121 © FAX 7134772277 o PC.BOX B7653 « HOUSTON, TEXAS 772877653

DAILY ACTIVITY REPORT
Project Number 16-584 Service Date 5/11/2016 Page i
Project Name  Lake Creek Village Sec. 2 Report Number  160511-62117
Contractor  Randy Roan Construction, Inc. Report Date  6/3/2016 :
Bill To Lefco, Inc. Contract No PO No
JotEhle LOY2 File No GFS No
Supplier
On May 11, 2016 a Coastal Testing Representative was present at the above referenced project
to oblained a proctor and pi samples of backiill and cement / stabilized sand materials.
For bedding and backfill of Waler, Sanitary, Storm Sewer Lines.
Technician then delivered the samples to the lab to be tesled.
Charges: Technician 3 1/2 hours + 1 std sfab proclor + 1 sld raw proctor + 1 pi + | vehicle charge.
End of report.
Technician Ryan Pena. Test Date  5/11/2016
Lab Deparure Time 9:30 AM Project Armval Time  11:00 AM
Lab Return Time  1:00 PM Project Deparlure Time  11:30 AM
Standby Time ' Lunch
Straight Hours  3.50 Overtime Hours
Note: If applicable, concrele tests will come separalely. ’ 'F\
b
Respeciiully Submiltted:
e __\l\i! \.,_ —
CoastahTesting Laboratories, Inc.
8 =
ad 0212412016 The above les! resulls relate only lo items aclually tested. .
Yy Manique Connor This report shall not be reproduced except in full without the approval of this laboratory

yoved by Joe Ga%armo



The above test results relate only to items actually tested.

PROCTOR TEST REPORT
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Test specilication: ASTM D 698-12 Method A Wet, ASTM D 1140-00 Method B, ASTM D-4318-10 Method B . Standard

Water content, %

Elev! Classification Nat. % > %% <
Sp.G. LL Pi
Depth uscs AASHTO Moist. #4 | No.200
CH - Sandy Fat Clay 35.6 85 59 60.6
MATERIAL DESCRIPTION

TEST RESULTS

Maximum dry density = 89.7 pef

Optimum noisture = 29.7 %

Bark Gray Clay w/ Tan Streaks,

o Location: Onsite Material.

Project No. 16-384 CHent: Lefeo, Inc.
Project: Lake Creek Village Sec. 2

Sample Namber: 5-11579

Remarks:
Rep. Date:35/14/16 Rep, No: 16051162117,
Sample Date:05/11/16 By. Ryan Pefta, Test
Date:05/14/16 Charges: 1 Std. Proctor, !

Thsi report shaill not be reproduced except in full without the approval of this laboratory.

Coastal Testing Laboratories, Inc. 'End of teport,
i A

s

Pasadena, TX J] [

PL 2 of 2. See Daily Repont.

Tested By: Eli Estrada

.. Checked By: Hector D. Garcia, _ \.. bl




v tested.
without the approvai of this laboratory.

ot in full

The above test results relate only to items actuail
Thsi report shall not be reproduced exce

PROCTOR TEST REPORT
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Water content, %

Test specification: ASTM D 698-12 Melliod A Wet, ASTM D 1140-00 Method B, ASTM D-4318-10 Method B . Standard

Elev/ Classificatlon Nat. S0.G W Bl % > % <
| Depth Uscs — AASHTO Moist. | “P #4 | No.200

5C - Clayey Sand 5.7 39 16 304

TEST RESULTS MATERIAL DESCRIPTION

Maximum dry deusity = 107.6 pef Tan Brovn Sandy Clay.

Optimum moisture = {8.0 %

'!VProJect Wo. 16-584 CHent: Lclco, inc, o Remarks:
Project: Lake Creek Village Sec, 2 Rep. Nate:05/17/16 Rep. No:i60513-62170
Sample Date:08/13/16 By, Nick Fuentes

, Test Date:05/17/16 Charges: ) Sid. Proc-
: ' Road, Sta. §+70, : 81150 oo )
oy Location: Abner Road, Sta. §+70 Sample Number: 5-11594 tor, 1 PL. 2 of 2, Sce Daily Repurl,

Coastal Testing Laboratories, Inc, End of report.

_____Pasadena, TX s l \

Tested By: Ephraim Garcia. Checked By: Hector D. Gargia. 1 1Mo, .
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COASTAL TESTING LA "ORIES. INCG
COASTAL TESTING LA TORIES, INC.

PASADENA 713-477.0121 o FAX 7134772277 » P.O. BOX 87653 = HOUSTON, TEXAS 772877653
DAILY ACTIVITY REPORT

5/14/2016 Page 1
Report Number 160514-62188
Repor Date  5/12/2016

Project Number 16-584 Service Date

Project Name Lake Creek Village Sec 2

Contractor Randy Roan Construclion, Inc

Bill To Lefco, Inc. Contract No PO No
Job No  LCV2 File No GFS No
Supplier

On May 14, 2016, a Coaslal Testing Representative was present at lhe above referenced project,
as scheduled, for 8” storm sewer line placement. Storm line was placed on Dudley Road from
MH 1 (Sta 1475) to MH 1A (Sta 2+98) to MH 2 (Sta 4+29) tolal of 254 it of 8" sewer line was
ptaced. Techmician performed eleven {11) compaction tesis and found all results o

meel project specifications  One (1) sample was laken for proclor and Pl

CHARGES: 9 1/2 Hours + 8 Densities + 1 Pl + 1 Standard Proctor + 1 Vehicle Charge

{Typed by In}

END OF REPORT

Technictan  Nick Fuentes Test Dale 5/14/16
Lab Deparure Time 800 AM Project Arrival Time 9 30 AM
Lab Return Time 600 PM Project Departute Time  4.00 PM
Standby Time Lunch 1/2 Hr
Straight Hours Overtime Hours 9 1/2 Hrs
¢
Note. If applicable, concrate tests wall come separately \ l

R
Respectfully Sub"mu‘led \

| il
Coastal Testing Laboralories: Inc.

o8
|
The above lest resulle relate only lo items aclually lesled '
This report shall not oe reproduced except in full withoul the approval of this laboratory

Revised 0212412016 ¢
Rovised by Monique Connar !

Revsion gpproved by Joo Gallarda



COASTAL TESTING LABORATORIES, INC.

-J.

PASADENA 7134770121 & FAX 7134772277 = P.O. BOX 87653 © HOUSTON, TEXAS 772877653
RESULTS OF NUCLEAR DENSITY TESTS

Projecl Number 16-584 Service Dale 5713120156
Project Name Lake Creek Village Sec. 2 Page 2
Location  Utilities Backfill - Walerline, Storm & Sewer Report Number  160513-62170
Contractor Randy Roan Constiuction, Inc Reporl Date 5/19/2016
Bill To Lefco, Inc. Conlracl No PO No
Job No LCV2 File No GFS No
Test Date 5113/2016
Malerial Type  Tan, Brown Sandy Clay of
ASTM D-6938-06 fdethod A J,«'I telhod B Compacticn Reguited:  95%
Optimum Meislure 18 0 Maximum Dry Density 107.6 Moisture Requireman!  N/A
Wel Moisture Dry Percent Pass
Probe Density Content Density Maximum or
Location . Lift De_plh —— I':'CF__ L Percent B 1391:‘ = Density N Fail
i 5 '10 Sewer Sta. 1+00 | Dudley Rd. !f 7' Below/G ! 6" ; 1225 ! 177 { 104 1 If 96 7 l Pass
{"En“ |1D ‘Sewer Sta 1+60 Dudley Rd l 5 BelowlG ] e [7 1222 { 179 f“iﬁi&"" [ 96.3 I Pass
F e l’fb'"é'ewerSta.TfaEb'uHiéy’ﬁJ . 1 4" Below/G [ ' f 122.0 i 19.3 [ 1023 ’ 950 | Pass
(g ;‘iij:"éé@e}"éiél 0+72 Dudley Rd if"z' Below/G ] """"""""" ‘”ﬁ 1217 [ 8B ] 102.4 I 952 ] Pass
i o) = S SRS S AR R ; = '{'__" Sy SN = (e [' S s [7 e e,
? ? i i | | i | |
R EO S, e e el S - g
o | | | [ . [
L | | [ | I ! |
iata S Bt nnasinatsia” Sl s § e St e
| | ! i i l T — (,,, B
- | | | | o
é— |NOTE ‘Below/G = Below Grade i [ l l [ t l
S 'i' . el S e el e
! i ] i l [ | ' I
el ; T (D, v s S AR R R AT A
P r R | ? ! ! |
T T == e = e M T
i | E | t | 3 1
P A i g g, g g el RS
‘- | | i i [ | | I
i o S - - 3 - S . g b o e e o
L B | | | | | I
' Fi TR E___-_ it I""" = e e =S TR e = !'7‘ Sasiii st S
| [ i I l ' i i l
[ e ; S —— e e e
SamplefTesting Technician jﬁci?;eﬁie‘s: T 77777 standard Count. ; s
Gauge iHumboldt ~ Serial# 18100  DensilyStd [3184 Moistwe Sid [426( - f
Charges 8 Densities (See Daily Reporl) Respectfyily Jubmiitied |
(Typed by in) PAGE 2 OF 2 lil \
N Lt
CTum o7 Coastal T‘Qﬁljr g Laboralores, Inc
Revised (212612016 The above test results relate only to items actually tested, ki
Revised oy Mornque Connor This report shali not be reproduced excepl in full without the approval of this laboratory

Revisien appro-ed by Joe Galiardo



Project Number 16-584
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TAL TESTING LABG

IRATORIES,

ING.

PASADENA 713-477.0121

e FAX 713.477-2277 o PO, BOX 87653 = HOUSTOM, TEXAS 772877653

RESULTS OF NUCLEAR DENSITY TESTS

Service Dale 511412016
Project Name Lake Creek Village Sec 2 Page 2
Localinn  Ulilities Backiill - Storm Sewer Report Number  160514-62188
Contractor  Randy Roan Construclion, Inc Report Date 5/24/2016
Bill Yo Lefco, Inc. Conlract No PO No
JobNo LCV2 File No GFS No
Test Date 5/14/12016
Material Type  Tan, Brown Sandy Clay
ASTM D-6938-06 Method A Methoo B Compacticn Regquired” 95%
Optimum Moisture  11.5 Maximum Dry Density 107 6 Moisture Requirement  -3/+5
Wel MMoistuse Dry Percent Pass
Probe Densily Content Density axirmum or
Location ) Liﬂr Dep,‘,',‘ > PCF 7 F‘ercgpl I’CF‘ ‘”Dgn_si!y o F_qi?
: {DUDLEY ROAD [ | | I | | |
i i § " 1 i
7 l8"stormSta 2420 !o Below/G ; 8" [ 1240 ’ T 201 {71032 | @0 | Pass
U H i l :
I' 8 'jﬁ"'s'za'ﬁ'éi'a"é'éit)"" e !'S' Below/G i 8 | 232 i 205 i 1022 | 950 ( Pass
i 1 ]
|9 e SiormSta 3+a8  [5BelowG | 8 [ 1220 | 223 :“‘éﬁ'é‘ T ey |" “Fail
¢ i i i 1 i '
{ 10"'}3"’5&6&&3’(&'3155 | 2 Below/G f B r"féfzﬁ é 210 f 1016 § ga4q | Fail
i 0
11 8" Storm Sta 4400 1 4 Below/G g e i 240 z 23y l'?uorf T r Fail
i i ] H
: i PSe—— . B sasse - o - £ SE S
o o | R
: ' ’.NOTE ‘Below/G = Below Giade : i : i i | i
4 I 1
; = iy s R e e (ReR e e e fhmeasma: st
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i : - pop— e P M e o EReT | IITRO T S
N ! l | | 1 i |
R el S S et s oo S —
| l E 4 | | [ |
v § i . e gl s B e e
! | % ; f ! ! I |
Sample/Testing Technician gf\iicV}{-Fué'ﬂléé - Standard Count:
Gauge iHumboldt ~ Serial# {8100 Density Std  ]3167 Moisture Std 414
Chaiges 8 Denstlies (See Daily Report) Respectfuily Submittied.
(Typed by in) PAGE 2 OF 2 ’// -,'/ Zf'f/
sbFF # g

CiLn nor
Rewnsed 021261206
Revised by Morigue Connor

Rovision spproved by Joe Gailardo

Coastal Testing Laboralorieg, Inc

The above tesi resulls relzate only 1o llems actually tested.
Tius repor shall nol be repreduced except in full without the approval of this Iaboratory
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PASADENA 7134770121

o FAR 713-477-2277 o PO BOX B7653 = HIOUSTON, TEXAS 77287.7653
RESULTS OF NUCLEAR DENSITY TESTS

Project Number 16-584 Service Date 511712016
Project Name Lake Creek Village Sec 2 Page 1
Location Utilties Backfill - Sanilary Sewer Line Report Number  160517-62208
Conlractor  Randy Roan Constsucticn, Inc Report Date 5124/2018
Bill To Lefco, inc. Contract No PO No
Job No LCV2 File No GFS No
Test Date 511712016
Matenal Type  Cement Stabiiized Sand
ASTIM D-6938-06 Method A .7 Method B Compaction Required.  95%
Optimum Moisture 11.5 Maximum Dry Densily 117 4 Moisture Requirement  +/-2%
Wet Moisture Dry Percent Pass
Probe Density Content Densily Maximum or
Localion 7 Li[t Depth PCF Percent PCF Densily Fail
\ IDUCLEY ROAD 8" STORM SEWER 1 i - ! - | - } ' A h
i i ) ‘ L]
1 "'jé':é.'é%éé e i Bedding | 6" i 1326 | 134 ' 1169 % 996 "'I'*PSEE’
2  ISta 2+30 - 1 Backfill : - ’ T35 1 135 r*ﬁsﬁ()‘ i 979 I Pass
i 1
3 [Sta. 1+80 B - 846}&31""_;_'":5_"' i’ 1268 i T I"'ﬁiifs" ' I 96 7 i " Pass
1 i
i 4 iSia 1+45 i ] Bedding i' 6 | 1269 Ef W | e ] 956 | Pass
L H i ¥
. 5 (Sta 1410 T i Bedding [ 6 [ azz7 [ 132 [ 1128 [ 961 | Pass
: I |
6 Sta 0+75 'BeddmgIMH [ 6" {1300 132 [ 1148 ]' 978" [ Pass
1 t | i 1
. = e i — = e i
i i 3 | | a ; f
S 5 s E s R et i i : POTSIUSOTEES. ST
| i | | | | | |
I — el ST [ e - - s
E J ! | i ! | I
; INOTE- Bedding/MH = i ‘ H i i ; | -
{ ! | i !
] " Beddng Manhoe | | 17 S i = i = e
i ! e ¢ ! E | I I ‘ %
e ; - e e o o o B S = i 1 s
[ ! : ! i I i f
3 s e e e - - — e - N oS ;
i | ; i : ! |
z : | | 1 ! | I
- . — - - fiemss el e e SR
. { f s i |
; g1 . ) -~ e [ e fome i =
! i | i f. i : ; |
Sample/Testing Technician  [Nick Fuentes o Standard Count
Gauge Huml;ol“d‘l T Senal# 58106 _____________ Densily Std §5179 - fMossture Std [429'
Charges 12 Densities (See Daily Report} Respectiully Submittted.
(Typad by i) PAGE 1 OF 2 Ay;;/,f /,;'f{jii,

CHLE 107
Rewisod 97.26/2016
Revisod ny Monque Cornat

Huewvision appioven by Joz Celiutar

iNC.

Coaslal Testing Laboratones Inc.

Tha above tesl resulls relale only to dems aclually lesled.
Tmis report shali not be reproduced except in full withoul the approval of this laboratory



DASTAL TESTING LABORATORIES, INC.

PASADENA 7134770121 = FAX 7134772277 = PO BOX 87653 » HOUSTOM, TEXAS 772877653

DAILY ACTIVITY REPORT

Project Number 16-584 Service Date 5/2312016 Page 1
Report Number 180523-62275
Repcrt Datle  5/26/2016

Project Name  Lake Creek Village Sec 2

Contractor  Randy Roan Canslruction, Inc.

Biil To Lefco, Inc. Contract No PO No
dobNe LCV2 File No GFS No
Supplier

On May 23, 2016, a Coaslal Tesling Representative was present al the above referenced project,
as scheduled, o perform nuciear densily lesting on Race Track Lane Sta 5+05 o Sta. 8406
manhole #6 and manhole #7 Technician perormed sixteen (16} compaction and found

all resulls to raeel project specifications

CHARGES 5 i/2 Howrs Techmiciar + 1 Hour Overune + 16 Density Test + 1 Vehicle Charge

(Typed by In)

END OF REPORT

, \,1
4\ Y
i

Technician Nick Fuenles Test Date 5/23/16
Lab Depanure Time 1100 AM Project Armwval Time 12,30 PM %\\\
” N RO,
edoe
Lab Return Time 6 00 PM Project Depanure Time 430 P é\?‘ "' ' 4‘9 0
Standby Time Lunch 12 Hr ¥ *_ %
P :u- c“n {11 QtllnonueoluIOO
Straight Hours 5 172 Hrs Overtime Hours 1 Hr f e P'ic;ﬁ. ED 6. ALl %
‘;G Nonu'l"lh“""""‘“
(y) % 74228 -w,
“6\6\ u..,.a-’
Note If applicable concrete tests will come separately \\QNM‘

Respectiuilv Submitlted

// i

C-:sasyéslﬁg Laboratories, inc

ok
Reauid 0202002016 The abaove test resulls relate only to items actually tested

[tisua by Manoue Lonnog This report shall not be reproduced excepl in full without the approval of this laboralory
Hiusion apgioved by doe Gallardo



COASTAL TESTING 2R ATOIRIEES
‘”(}f/—‘ v-h ‘f.z LL:,“ E[\J@ E—J [ Y } erw i' (Jf.r_.
PASADENA 713.477.0121 = FAX713.477.2277 ¢ PO. BOX 87653 « HOUSTON, TEXAS 77287.7653
RESULTS OF NUCLEAR DENSITY TESTS
Project Numoper 16-584 Service Date 5123/12016
Project Name Lake Creek Village Sec 2 Page 2
Location  Ulilities Backfill Report Number  160523-62275
Contraclor Randy Roan Construction, Inc Reporl Dale 5126/2016
Bill To Lefco, Inc. Contract No O No
Job Mo LCV2 File No GFS No
Test Date 512312016
Matenal Type Brown Dark Gray Sandy Clay
ASTM D-6938-06 Method A Method B Compaction Required.  90%
Optimum Muisture 25 3 Maximum Dry Density 952 Moisture Requirement  +5/-3%
Wet Mois{ure Dry Percent Pass
Probe Density Content Densily Maximum or
Location 7 Lm Depth PCF Percent PCF Density Faill
JRACE TRACK LANE 8" SEWER ; i } ' i { | !
e T SR — o It e e e
P | | | | ! | |
. |s'tai'3+'4'b T ' -5'Below G ] 8 [ 143 l 237 If Ta2g l” 96.4 "'[“iiéii's
| i
M0 léié.'éisb"" [ ZBelaw G ’ e 5”“1'1’9.7’” : l 248 [""65’.5' B ]"”'9'9'? - [”ﬁ'a?s i
l 1
P11 [Sta.6+10 S ] -6'Below G ! - ;{'"'115 0 | 223 i"”"g‘d'o N {"‘b? '?‘_'[" Pass
i ' t
g"iﬁ'”;S‘:é"Eiéb'"""’ I ; “3Below G ""“é"" S onse i"’éﬁfﬁ i !’"'9’23 [A‘Asj‘e“i 4' Pass
158 i‘s’:}{’%édb" S il'saelowe ! e {1183 | 286 ! 919 | 955 ] ~ Pass
14 l'sie{ 7+40 i | -ZBelow G | 1158 i 252 l 925 ] 961 | Pass
i | i
i 15 sta 7+80 j".s“séia\.'-.? G [*”"BT' B T TS T T T Ii 952 [""55_0' il f'_'Pé}ss '
| ! H
16 {Sta 8400 i IBelowG | 8 1170 ] 243 | 941 i""'éifé'_"'rﬁé‘s?
1 ! : i
e [ e e e TR - S . ) N e e B
b f [

|

" {NOTE. Below G = Below Grade i

1 I
el
!

S A T I_'""“_""- . o i”"AHF“ = e i '
i ! { 0, ()
! H i i i i I AL
Sample/Testing Technician @ﬁick Fuenles Slandard Count’
Gauge ‘Humboldt — Senal # TLTT Densily Std 3193 Mosture Std (437
Charges 16 Denstties (See Daily Report) Respedfully S”me'I‘EG:
(Typed by In) PAGE 2 OF 2 /<_/ /..’—" /
Clta 0a? Coastal Tesling Labbratores. Inc

Ravised 022615016 The above tesl results relate only to items actually {ested. 4

Ravised by Momgue Ceanat This report shall not be repreduced except in full without the approval of this laboratory

Rewuston approved by Joe Gallarao
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Project Number 16-584 Senvice Dale 52312015
Project Name  Lake Creek Village Sec. 2 Page 1
Location Utilities Backfill Report Number  160526-62361
Conlractor  Randy Rean Construction, Inc. Report Date 61212016
Bill To Lefco, Inc. Contract Mo PO No
Job No LCV2 Fite No GFS Mo
Test Date 5/26/2016
Material Type Cement Stabilized Sand
ASTM D-6938-06 Method A % Method 8 Compaction Required:  95%
Ootimum Moisture 115 Maximum Dry Densty 117 4 Moisture Requirement +2%
Wet Moistuie Dry Perient Pass
Probe Density Content Dansity Maximum or
Location Lt Oepth PCF Percarl PCF Densnly Fail
S f_F?ACE TRACK LANE 8" SEWER [_ o ‘ I S T l“-—"—“ i"- = {—— -
LIKFE— T, !_ DR , R O éA,;gA.,,AH ]f st ; e *_M.i —
:j"_i'.'" ;m“ e Id Backiill i 6" P izas i_ 95 l 131 | 963 [ Pass
i R S— A N N A S
" I [ { { -
I U MU SRR . NN
! s | o ? i
P I A A T A R e
AU RN VN NN UN U
s | | | | ! | T
ol T . I
P 5 ! | ; ! | i
e | R [
] | [ } | | |
T ] ! I
B E RN ] | E ! '
. R R e » N

SamplefTesting Techmeian  [Nick Fuentes ) Standard Count

Gauge {!_-{umbozdt Senal # {éTEo“_“'””' Density Std 151‘59 AAAAAAAA T Moisture Si ‘429 !
Respec’fully Su miltted: \

Charges 3 Densities (Min. 4) (See Daily Report)

{Typed by In) PAGE Y OF 2 “ hr \
CTea 007 Coastal T‘a sting- Labora[ones inc.
Rezwised 0212612016 The zhove test resulls relate only to items actually tested. \
Itused by Moaque Connor This repor shall not be reproduced except in full without the approval of this fabosatory !
i

Rawswn approved by Joe Gallardo



" COASTAL TE FORIES, ING.

PASADENA 7134770121 ¢ FAX 7134772277 = PO, BOX 87653 = HOQUSTON, TEXAS 772877653
RESULTS OF NUCLEAR DENSITY TESTS

Project Number 16-584 Service Dale 61712016
Project Name  Lake Creek Village Sec. 2 Page 1
Location  Utilities Backfill - Report Number  160607-62470
Contractor Randy Roan Construction Inc Report Date 6/9/2016
Bill To Lefco, Inc. Contract No PO No
Job No LCW2 File No GFS No
Test Date 61712016
Material Type Cement Stabilized Sand
ASTM D-6938-06 Method A L NMethod B Compaction Required:  95%
Optimum Moisture 115 itaximum Dry Density 117.4 Moisture Requirement  +/-2%
Wet Moisture Dry Percent Pass
Probe Density Content Density Maximum or
- Location - e Lift ) Depth PCF Percent PCF Density F_ail
!' 1’3" SEWER RACE TRACK LANE £ l ’ ] I i |
K ISla s05 [ Backil [ 6 | 1350 [ 96 i | TR | Pass
L L L | ]
I I | | J ! ! I
T T T
| i ! l | | l |
] | | % | | | I
- T | T
R E B l I l ! !
| | | | [ E"
L l | | | l R
L | l ! 5 | | |
| | | [ I | ! | |
- | ! | ! | I [
e e et e
|
T E I | l I [ L
Sample/Testing Technician iNick Fuentes Standard Count: ) "\
Gauge Humboldt  Serial # ['3@—5_2“—_“ Densily St ﬁ?ﬁe—— T Moisture Std ,?{1‘6_“{‘““ "\
Charges 4 Hours Technician + 3 Densities (Min. 4) + 1 Vehicle Charge Respectfully Submittted:
{Typed by In) PAGE 1 OF 2 \ s
CTi# D07 Coastal Tesiin@”l:aﬁlora{ories. Inc.
Revised 02/26/2616 The abaove test resulls relate only to items actually tested. ‘
Ravised by Momngue Connor This report shall not be reproduced except in full withoul the approval of this laboratory

Revision approved by Joe Gahardo
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PASADENA 713-477.0121 © FAX 713:477.2277 = P.O. BOX 87653 « HOUSTON, TEXAS 772877653
RESULTS OF NUCLEAR DENSITY TESTS

o |Sla 2469

Project Number 16-584 Service Date 6/14/2016
Project Name Lake Creek Village Sec. 2 Page 1
Location Utilities Backfill - Waterline Backiill Report Number  160614-62584
Contractor Randy Roan Construction, Inc. Repor Date 6/15/2016
Bill To Lefco, Inc. Confract No PO No
Job No LCV2 File No GFS No
Test Date 6/14/2016
Material Type Cement / siabilized sand. .
ASTM D-6938-06 Method A /| Method B | Compaction Required:  95%
Optimum Moislure 11.5 Maximum Dry Densily 117.4 Moisture Requirement  -/+2%
Wet Maisture Dry Percent Pass
Probe Densily Conlent Density Maximum or
Location B y ) _Llﬂ Deplh B PCF Peroenl PCF Deansily Fail
l'é—" PVC Waterline at | l | I ! a i ) t -
Iﬁ?celrack Lane. - Iﬁ =i ]_— T l_-_ iu_' ’ li Sl '— ““l
First 6 [ 1326 l 13.4 ] 116.9 f 996 I“' Pass
T [ First Nl 1268 |— 1.7 | 1135 ] 96.7 | Pass
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Sample/Testing Technician  |Nick Fuentes Standard Gount: ' \
Gauge  |Humbold Seral#  [B100  DensityStd [3186  Moisture Std/ 419 {7
! "
Charges Technician 6 hours + 6 densilies + 1 vehicle charge Respecifully Submitited:
‘ \
L\ . \n L. A b
CTLH# 007 Coastal Testing Laboratones, Inc.
Rewvised 021262016 The above lest resulls refate only lo items aclually tested. !l

Rovised by Moniqua Canacr This report shali not be reproduced except in full without the approval of this laboratory
Ravision approved by Jog Gallardo



Thsi report shall not be reproduced except in full withous the approval of this laboratory.

Thie above test results relate only to items actually tested.

PROCTOR TEST REPORT
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Water content, %

Test specification: ASTM D 698-12 Method A Wet, ASTM D 1 140-00 Method B, ASTM D-4318-10 Method B . Standard

Elev/ Classification Nat, % > % <
. Sn.G. LL Pl
Depth LSCS AASHTO foist, b R #4 No.200
MEH - Llastic Silty. 8.6 70 19 8.6
TEST RESULTS MATERIAL DESCRIPTION

T " , Lime / Stabilized Gray Clay.
Maximum dry density = 83.0 pet tme fstabtiized Hiay LAy

Optimum moisture = 32.6 %

Praject Wo. 16-584 Cllent: lelco, inc. [Remarks:
Project: Lake Creek Village Sec. 2 Rep. Date:07/15/16 Rep. No:160712-63160
Sample Date:07/12/16 By, Chase Tanner
Test Date:07/15/16 Charges: Tech 2 1/2

oo Avburn Lane & Dudtey Lane: Subgrade. .Samme No.: S-11719 Hrs. | 8id. Stalb, Proclor, 1 Stab. PL
Coastal Testing Laboratories, Inc. ) Vehicle Charge. End of Report,
;o :
L e Pasadena, TX S ‘

Tested By: Ephraim Garcia, _ ___ Gheclked By: Heclor D. Garcia,
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PASADENA 71347706121
DAILY ACTIVITY REPORT

Project Number 16-584 Service Date 7i13/12016 Page 1

Report Number 160713-63187

Report Date  7/19/2016

Project Name Lake Creek Village Sec. 2

Contraclor Randy Roan Construction, Inc.

Bill To Lefco, Inc. Contract No PO No
Job No  LCV2 Fiie No GFS No
Supplier

On July 13, 2016, a Coastal Testing Representalive was present at the above referenced project,
as scheduled, to perform gradation tests cn [he me stabilized subgrade on Auburn Street.

All tests meel project specificalions.

CHARGES: 3 1/4 Hours Technician (Min. 4) + 1 Pulvenzation + 1 Vehicle Charge

(Typed by In)

END OF REPORT

Technician Chase Tanner Test Date  7/13/16

Lab Departure Time  1.30 PM Project Artival Time  2.45 P

Lab Return Time 4 :45 P Project Departure Time  3:30 PM
Standby Time Lunch
Straight Hours 3 1/4 Hrs Overtime Hours

Note: If applicable, concrete tests will come separately

Respectfully Submillted.

. a /ﬁf’.:;
il Eit

Coas!ﬁf Tesling Laboratories, Inc

£es
Rewvised 0212412018 The zbove test resulls relate only to items actually tested.
Revised by Monigae Connor This report shall not be reproduced except in full without the approval of this faboratory

Revision approved by Joo Galtardo



/ COASTAL TESTING LABORATORIES, INC.

f"”ﬂ

\ if” PASADENA 713-477.0121 ¢ FAX 712.477-2277 o PO.BOX 874653 ¢ HOUSTON, TEXAS 772877653
g\}_/
PULVERIZATION TEST
Project: Lake Creek Village Sec. 2 Report No.: 1607 14-63233
For: Lefco, Inc. Date: 7/14/2016
Producer: Project No: 16-584
Consigned to:  Randy Roan Construction Job No.:  LVC2
Type of Material: PO No.

When tested by current THD 101E Part til methods it gave the following:

fest No & Location:
Racetrack Lane
2 Dudley Lane

-

Test Number 1 2
Sieve Size 1 314" 1 314"
" Percent Passing 100% 100%
" Specs % Pass 100%]  100%
Sieve Size 314" 314"
| Percent Passing 92.0%] 924%
Specs % Pass 85% 85%
Sieve Size 4 #4
" Percent Passing 60.9%| 62.8%
Specs % Pass 60% 60%
Pass/Fail Pass Pass
END OF REPORT.
Technician: Chase Tanner
Charges: 2 Pulverizations (See Daily Report)

Respectfully submitted:

Coastal Testing Laboratories, Inc.

. ,A,_ b 2 ,!’> v
. frO
j;// J / #

The above test resulls relate only to iterns actually tested
@ This report shall not be reproduced except in full without the approval of this laboratory
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\C E/ COASTAL TESTING LABORATORIES, ING.
‘\ ] PASADEINA 7134770121 o FAX 713-477-2277 » PO BOX 87653 = HOUSTON, TEXAS 77287.7653

PULVERIZATION TEST
Project: Lake Creek Village Sec. 2 ' Report No.: 160715-63285
For: Lefco, Inc. Date: 7115/2016
Producer: Project No: 16-584
Consigned to:  Randy Roan Construction Job No.:  LVC2
Type of Material PO No.

When tested by current THD 101E Part lll methods it gave the following:

Test No & Location:

1 Racefrack Lane - South Section
Test Number 1
Sieve Size 134"
- Percent Passing 100%
" Specs % Pass 100%
Sieve Size 314"
| Percent Passing 85.0%
Specs % Pass 85%
Sieve Size #4
| Percent Passing 50.0%
Specs % Pass 60%
Pass/Fail Pass

END OF REPORT,

Technician: Chase Tanner
Charges: Tech. 3 Hrs. (Min.4)+1 Pulverization+1 Vehicle Charge
{Typed by In)

Respectfully submitted:

Coastal Testing Laboratories, Inc.

gis
) T
Py
if wy - f
: - e &

The above test results relate only to items actually tested.
@ This report shall not be reproduced except in full without the approval of this laboratory.
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Project Number 16-584

Project Name Lake Creek Village Sec 2

< ] ASADENA 71
A

Service Date

34770121 o FAXT13.477.2277 o B, BOX 87653 = HOUSTON, TEXAS 77287.7653

RESULTS OF NUCLEAR DENSITY TESTS

712012016

Page 1

Location Paving subgrade Report Number  160720-63374
Contractor Randy Roan Construction, inc. Report Date 712212016
Bill To Lefco, Inc. Contract No PO No
Job No  LCV2 File No GFS No
Test Date 712012016
Material Type Lime Stabilized Gray Clay P
ASTM D-6938-06 Method A " Method B Compaction Required  85%
Optimum Moisture 32.6 Maximum Dry Density 82.0 Moisture Requirement  +/-3%
et foisture Dry Percent Pass
Probe Density Content Density Maximum or
Location Lift Depth PCF Percent PCF Density Fail
e T T e e e, i S " e
R i ] | I i i | |
| "1 IRight Lane Sta. 1400 “Subgrade "6 [ t064 305 815 982 | Pass
1 } g
|72 {Left Lane Sta 3¢00 [ Subgrade 3 1048 | 301 806 | 971 Pass
i | | , |
1 " IR ir . " '] ; - i T T T
{ {DUDLEY LANE B i ] | | f i i
| 3 [LeftLane Sta 3450 | Subgrade | & IR I IR TR B - { 1015 | Pass
{74 iRighl Lane Sta, 1+00 { Subgrad-é—r 6" TR [ 05 ] 856 I 103.1 i Pass
! )
" [RACETRACK LANE ; li ‘ i I ] T lf_"' =
i i i
;"E_ ‘Right Lane Sta 0+75 " [ Subgrade { @ i 108.1 ["*30_3 o E"" 830 i 1000 | Pass
| 6 |leftlaneSta 2¢70 [ Subgrade | 6" [ 1083 I 307 [ e29 | 998 [ Pass
i i i ;2 |
| 7 [LeftLane Sta. 4+25 | Subgrade [ 6 f1se 302 [ ezt [ e8s [ Pass
] | 3 i i
[787 [Left Lane Sta. 5+75 [ Subgrade [ 6" |17 [IET [Tera | Ti0s2 [ Pass
i i
79 [teftLane Sta 7+25 [ Subgrade 3 6" i 106.9 i‘"' 296 : 625 } 904 i Pass
i i
[ 10 [Right Lane Sta 8+75 } Subgrade ;_ 6 ; 1049 I 318 i 796 { 959 | Pass
| 11 |LeftLane Sta 10+25 {Subgrade | 6 | 1107 r 337 f’“’ B28 | 0998 | Pass
| | I i - o i H
f 12, |Left Lane Sta. 11+75 Subgrade 6" 1033 I 304 79.2 954 Pass
| e |
T Ml s ¥ T = !* f H
o i i | l | |
;' g 1‘"_"_‘____'*_ e R S S BT L el e - o = e RS S B o
L o F l ! | |
Sample/Testing Techmcian iRoberi Wheeler Standard Count.
Gauge  [Humboldt Seral# {7929 Density Std  [29849  Moisture Std [4387

Charges 12 Densities (See Daily Repoit)
{Typed by In)
CTL% 007
Rawiseq 022612016
Revisnd by Moo ue Connar

Revision approved by Jos Gatlardo

END OF REPORT

The above lest resulls relate only to itemis actually lested

Respectfully Submittled.

Z/ ol /,/ :

Coastal 1"/e§!ing Laboratories, Inc

This report shall not be repreduced except in full without the approval of this laboratory
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NG/ COASTAL TESTING LABORATORIES, ING.

J/ PASADENA 713-477-0121 o FAX 713-477.2277 = P.O. BOX 87653 = HOUSTON, TEXAS 772877653

¥

i DAILY ACTIVITY REPORT

Project Number 16-584 Service Date 812212016 Page 1

Report Number 160822-63946

Project Name Lake Creek Village Sec. 2
Repori Dale  8/23/2016

Contractor Randy Roan Construction, {nc.

Bill To Lefco, Inc. Contract No PO No
JobNo LCVZ Fite No GFS No
Supplier

On August 22, 2016 a Coastal Teslting Representative was present at the above referenced project to
obtained 1 set of 4 cylinders cast on 8/15/i6, then delivered {o the lab lo be stored, cured

and tested.

Chaiges: Technician 3 1/2 hours + 1 vehicle charge.

End of report.
Technician  Robert Wheeler, Tesi Dale 8/22/2016
Lab Deparure Time 8:15 AWM Project Arrival Time  9:45 AM
Lab Return Time  11:45 AM Project Deparlure Time  10:15 AM
Standby Time Lunch
Straight Hours  3.50 Overtime Hours
Nole: If applicable, concrele tests will come separately. l \
| l
Respecliully Slubrnillled: j \
i !
k !I ity
Coastal Te&lgg Lahoralanes Inc.
nog l
Revised 022472016 The above lest resulis relate only to items actually lested ;
Ravised by Monique Connot This repont shall not be reproduced except in full withoul the approval of this laboral&ry

Revision appioved by Joe Gallzda
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=9, INGC.

PASADENA 713-477.0121

RESULTS FOR COMPRESSIVE STRENGTH OF CYLINDRICAL CONCRETE SPECIMENS

o FAX 713.477.2277 « PO BOX B/7653 = HOUSTON, TEXAS 77287.7653

Project Number 16-584 Service Date 8/12/2016 Page 2
Project Mame Lake Creek Village Sec. 2 Report Number  160812-63850
Contractor Randy Roan Construction, lnc. Report Date 8/19/2016
Bill To Lefco, Inc. Contracl No PO No
Job No  LCV2 File No GFS No
Project Location  Paving
Concrete Mix Design| 306 Cement{
Design Strength|{3000 PSI Gal Water Added]0
Supplier] Yancey - Gat Water in Aggrf -
Course Aggr)1 12 Limestone Admixtures|
. i Mix Temperature[90,90,92, 92,90,80
Design Waler! i
Slump (ASTM C-143)F‘J 1/2"51/4"53/4,6 126 142, 5 Amb Temperature;83.83,82,82.82‘81
Specimens Made[6 of 24 Cylinders Air Content (ASTM C-173){26,2.7.30,27, 25, 29%
Concrets placedj‘S?o cubic yards Air Content (ASTM C-23i)r
Fine Aggr !
Date Avg x-Section Total Pounds Type of Cylinder
Marks Poured Tested Days Area Load pfsg in Fracture Diameter
16-584 PL 8/12116 1 8/19/16 T 28.27 82,080 [ 2900 } 5 [ 600
16-584 A 81206 | 8/19/16 7 2827 101,210 | 3580 1 5 [eo0
(-~ 4
,15-534 B 8/12/16 6119716 7 | 2827 l 92,520 3270 { 5 ] 6.00
[16-584 C 812116 | 8/19/16 7| 227 _i 111.700 | 4060 “j 5 | 600
{16-584 D 8/12/16 gons |7 [ 2827 | 105850 | 3740 | 5 [ s 00
[E-?:Er} E o [enzas | 8rone 7 [ 2827 [do0d00 [ 350 [ 5 eo0 4
[ | ‘ et
[28 DAY CYLINDERS ON &
IPAGE 3 { B ]
Charges 24 Cylingers See Daily Report Equip Temp Info
Four Paving Lefi Lane of Race Track Lane Sta G#0010 Sla 1450 Ido Sta 2+00to Sta 12+00 SR
Localions  Dunley Street Sta. 0+00 1o Sta. 4450 Absner Lane Sta 0400 to Sta 3+50 TempMin 85
Temp tlax  105°

Truck# 47, 155, 150,170, 159. 132

Technictan M Kazemifar

Testing Technician Ryan Pena PAGE 20F 4

Tickefi# 585841, 585850, 585880, 585870. 5B5880, 585912

All tests vere performed in accardance vatl the follovang ASTIA Fisid Testmethods C-172 €343, C-1064, G-231 o7 C-173,C.31.

Type of cuning __

Lab test method

[—= e
Lab tast meihod

Lab test methad

Typs [ht Type  Type$

8 4

i

Tyee? Tyge
4

Do10b

Revised 06/04/2016

Revised by Monigue Connor
Revision approved by Joe Gallarde

Slandard cuiing - Imtaicuring ___Final curing ___ Field cuning | 0in 60 / Max 80 Intolerance

_____ YN
c3e i
Coi7 Respectfully Submiflted:
C1231 -

Coaslal Testing Laboratories, Inc

The above test resulls relate anly to items actually tested.
This report shall not be reproduced except in full without the approval of this lab
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PASADENA 713
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o FAX 713.477-2277 » PO BOX 87653 ¢ HOUSTON, TEXAS 772877653

RESULTS FOR COMPRESSIVE STRENGTH OF CYLINDRICAL CONCRETE SPECIMENS

Project Number 16-584
Project Name Lake Creek Village Sec. 2

Service Date

Contractor  Randy Roan Construction, Inc.
Bill To Lefco, Inc. Contract No
Job No LCV2 File No

Project Locatien  Paving

Concrete Mix Design[ 306

Design Sirengthi 3000 PSI

Supplierwanc&y

1 1/2" Limestone

Course Aggr!

Design Waler|

Slump (ASTM G-143){5 1/2. 5 1/4, 5 3/4.6 1/2,5 1125

Specimens Made!ad Cylinders

8/12/2016

Page 4
Repoit Number  160812-63850
Report Date 9/9/2016
PO No
GFS No
Cement]

Gal Water Added!0
Gal Water in Aggr

Admixtures.{
Mix Temperalure!90.90.92‘92,90. 90
Anib Temperalure[83.83,62,62.62,81
Air Content (ASTM C-173){2.6, 2.7, 3.0, 2.7, 25, 2.9%

Concrete piacedi 570 cubic yards Air Content (ASTM C-231)!
Fine Aggr ;

Date Avg x-Seclion Total Pounds Type of Cylinder
Marks Poured _ Tgstf:d Days Area Load pisqin Fraclure Diameter
I1G-584 D 8/12116 r 9/9/16 j 28 | 2827 ; 129,290 | 4570 J’ 2 6.00
gm-ss?ﬁ' 812116 } 9/9/16 28 28.27 ' 124,160 4390 ; 5 600
[16-584 E | ez [ oons [ 28 | 2827 [134030 [ 4740 [ 5 6.00 p
[16-584 E T T 28 2627 [130660 | 4620 | 5 6.00 W’
| B N i ! N 4
| ) | i B
i |

B

-

| - ;
l !
Charges 24 Cylinders See Daily Repont Equip Temp info.
Pour Paving Left Lane of Race Track Lane Sla 0+0010 Sla 1+50 10 Sta. 2¢00 10 Sta 12400 Cqupl- 274
Locations.  Dunley Street Sta. 0+00 to Sta 4+50 Abner Lane Sta. 0400 to Sta 3450 Temp i 85
TempMax  105°

Truck#47, 155, 150, 170. 159, 132

Technician M Kazemifar
Testing Technician Ryan Pena

All tests were performed in accordance vith the foliowing. AS 4 Field Test methods C-172. G143,

Ticket# 585841, 585850,

PAGE 4 OF 4

585860, 500870, 585880, 585912

C-1064, C-231 o1 C-173,C-31

Type of curing __—Standard curing ___Initial cunng  __“Final cunng ___Field curing . Min 60 / Max 80 Intoterance ¥ N
= R S I e e Lab test method C39 i
N 1
] i.ab lest method Cer7 Respectfully Submitited:

Topsd ST P
3 3

Tepeld

Do10b

Revised 06/04/2016

Revised by Monfque Connor
Rovision approved by Joe Gallardo

bpe S k
i

= Lab test method

Pad

Coas{ai Testing Laboratories, Inc.

The above test results relate only to items actually tested.
This report shall not be repraduced except in full without the approval of this lab



ASTAL TESTING LABORATORIES, INC.

PASADENA 713-477.0121 » FAX713-477-2277 = PO BOX 87653 o HOUSTON, TEXAS 772877653

DAILY ACTIVITY REPORT
Project Number 16-584 Service Date 8/8/2016 Page i
Project Name  Lake Creek Village Sec. 2 Report Number  160808-63766
Contraclor Randy Rean Constructicn, Inc. Report Date  8/10/2016
Bill To Lefco, Inc. Contract No PO No
Job No  LCV2 File No GFS No
Supplier
On August 8, 2016, a Coastal Testing Representalive was present at the above referenced project,
as scheduled, 1o obtain twventy-four (24) concrete cylinders cas{ August 5, 2016, Technician
then delivered the cylinders 1o the laboratory to be stored, cured and tested
CHARGES: 2 1/2 Hours Technician + 1 Vehicle Charge
(Typed by In)
END OF REPORT
Technician Mohammad Kazmifar Test Date 8/8/16
l.ab Departure Time 2.15 PM Project Armival Time  3.15 PM
Lab Return Time  4.45 Pl Project Deparlure Time  3:45 PM
Standby Time Lunch
Straight Hours 2 1/2 Hrs. Overlime Hours

Note: If applicable, cancrete tests will come separately.

Respectfully Submitited:

Vil

Coasial Testing Laboratories, Inc

Do3
Rewised 02124/2015 The above test results relate only to items actually tested.
Revised by Momquz Connor This report shall not be reproduced except in full without the approval of this laboratory

Rewsion appraved by Joo Gallaido



/ COASTAL TESTING LA

BORATOR EL;@.; ING.,

RESULTS FOR COMPRESSIVE STRENGTH OF CYLINDRICAL CONCRETE SPECIMENS

PASADENA 713-477.G121 o FAX 713-477-2277 = PO BOX 87653 « HOUSTON, TEXAS 772877653

Project Number 16-584 Senvice Date 8/5/2016 Page 2
Project Name Lake Creek Viliage Sec. 2 Report Number  160805-63701
Contractor Randy Roan Construction, Inc Repor Date 8/12/12016
Bill To Lefco, inc. Contract No PO No
Job No LCV2 File No GFS No
Project Location Paving
Conciete Mix Design|306 Cement]
Design Strength|5.0sk 3000 psi Gal Water Added]0, 0
Supplieri Yancey Ready Mix Gal Water in Aggr|
i f
o Aggr‘T 112" hmestone - Admixlures|
Design Water Mix Temperature{90,90,91,90.90,92
Slump (ASTM C-143)[5 1/2".6", 5 112", 5 3/4",5", 6" Amb Temperalurel&l 81,82, 77.78.81
Specimens Made[24 Cylinders ‘ Air Content (ASTM c-wa)j? 8.29, 28,33 30,28%
Concrete placed/300 " cubic yards Air Contenl (ASTM C-231)]
Fine Agar f
Date Avg x-Section Total Pounds Type of Cylinder
Marks ) Poured Tested Days Asea Lead pisqin Fracture Diameter
}16-584 PL 8516 | 812116 ] 7| 2 ]'77.380 l 2750 | 3 ] 600
;‘15 584 A 8516 | enaits 7 [ 2827 ]’ 88,350 { 330 | 5 | 6.00
|16-584 A | 8516 8112/18 7 | 27 ,_51 980 r 3250 | 2 I 600
- i e (SIS PP SR S S . e i it ! ————
[16-684 B [ esris 812/16 7| 2 [esd70 | 330 | 5 [ 600
6584 C T U esie Fenane 7 {2827 [104220 | 3690 | g | 6.00
i H
116-584 C 8/5/16 8112116 7 ] 28.27 99,120 3510 r 5 [ 6.00
f’{é.saa B 8/5/16 8112116 j‘ 7 2827 103,770 ! 3670 r 5 [ .00
|16-584 E 8/5116 siz2ite [ 7 | 2827 99,880 | 3530 | 5 | ®.00
S 1 i 1 -
'16—584 E 8/5/16 8112116 7 28 27 r 100,910 [ 3570 1 5 | 6.00 -Jff"
et g F 1
! K
| . ! P | l ! !
Charges 24 Cylinders (See Daily Repon) Equip Temp Info
Pour Paving Racelrack Lane Sta 2+00 1o Sta. 12400, Sta. 0+00 (o Sta. 1+50 Duvtey Steeel Sta 0+00 fo Sta. 4+50, Abner Lana EquiplD: 274
Locatons  Sta 0+00 io Sta 3+50 Temp Min:  80°
Truck#145, 50, 50, 50, 161, 72 Tickel#565089, 585009, 585111, 585124, 585130, 585164 TempMax  98°
Balched. 12.36 AM. 117 AM, 2:27 AM, 3 20 AM. 4 13 AM 7:27 A
Sampled 114 AW, 157 AM. 309 AM, 4:05A84 4°44 AN, 823 A
Technician  Mohammad Kaznvlar
Testing Technician Ryan Pena PAGE 20F 4
All tests were performed in accordance mthjhﬂ foilowing ASTH Field Test methods C-172, C-143, C-18a4, C-231 or C-173,C-31
Type of cuning: “Stanoard cunng _<thital cuing _ Final ewing _ Field cunng | Win 60/ fax 80 Intolerance _ Y _~ N
e P e = Lap lest methed C38 P
o £y .
| L i £ 0 E Lab test method C517 Respectfully Submittted:
N A Ih I S I, Lab tesi methoy C1231 L
ypel Tgped Iype Ippe  Iype% Tiwt et y
\r 5t ;rr rs ) s // / / o4 i

Cuaslai Testmg Laboratories, Inc

Do10b

Revised 06/04/2016 )
e ) The above test results relate only to items actually tested.
Reviscd by Monique Connar

Revision approved by Joe Gallarde  1Dis report shall not be reproduced except in full without the approval of this lab



—'.1'“‘*-?‘_:1“7
Epst )

./ COASTAL TESTING LABORATORIES, INC.

;/ PASADENA 713-477-0121 « FAX 713.477-2277 o PO. BOX 87653 » HOUSTON, TEXAS 772877653
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RESULTS FOR COMPRESSIVE STRENGTH OF CYLINDRICAL CONCRETE SPECIMENS

Project Number 16-584 Service Date 8/5i2016 Page 4
Project Name Lake Creek Village Sec. 2 Reporl Number  160805-63701
Contractor Randy Roan Construction, Inc. Repon Date 9/2/2016

Bill To Lefco, Inc. Contract No : PO No

Job No LCVZ File No GFS No

Project Location Paving

Concrete Mix Design|306 Cemem{___'_ o
Design Sirenglh[:';-aik 3000 psi Gal Waler Added |0, 0 -
Supplier] Yancey Ready Mix Gal Water in Aggr| B -
Chiisa Aggri‘ 1/2" Limestone _ j_ Admixtures|
Design Water fix Temperaiu!e[90.90.91 ,80,90,92
Slump (ASTM C-143)[5 1/2°6", 5 1/2°, 5 3/4"5". 6 Amb Temperature[81,81,82, 77,78,81
Specimens Maderd Cyiinders o Air Content (ASTM C-173)[2.8,2.9,2.8,33,30,2.8 %
Concrete placed[300 cubic yards Air Content (ASTM C-231)] _— .
Fine Aggr l__ l
Date Avg x-Section Total Pounds Type of Cylinder
Marks Poured Tested Days Area Load plsqin Fracture Diameter
!féﬁiﬂi T [ 16 : [ o6 [ 28 | 2827 %”130.550 4620 | 5 [ 600 -
PE'-'s'st D 8/5/16 } 972116 f 28 2827 z‘ 130,540 | 4520 5 ] 600
{16-584 E 8I5716 | o216 | 2 2827 “i 123,110 g‘?sso {H 3 { 600 )
|'176j5"é:€ﬁ - TUBBIE réia“/iz"ifé'""' ["éé“_ 2827 é 122,130 [ 4320 ';'_ 5 | 600 Z{;'/'
| |

e e e a

| - !rm —

N S

Charges 24 Cyhnders (See Daily Repori) Equip Temp Info

Pout Paving’ Racelrack Lane Sta. 2¢00 fo Sta 12400, Sta 0+00 10 Sta 1450 Dudley Street Sta 0400 to Sta 4250, Atner Lane Sqilpin 2w

Locations  Sla 0400t Sta 3+50 S, B0
Truck#145, 50, 50, 50, 161, 72 Ticket#585089 585099, 585111, 585124, 585130, 585164 Temp Max 98

Balched 12 36 AM, 1117 AM, 227 AM, 320 AM 413 AR 7°27 AN
Sampled. 1 14 AM, 157 AM, 3 09 AM, 4.05AM, 4 44 AM, B 23 AM
Technician  Mohammad Kazimila:
Tesling Technic:an Ryan Penz PAGE 4 OF 4 ;
All tesls were performed in accordance vath the folfowing ASTM Figld Test methods C-172 C-143, C-1084, C-231 or C- 1?‘3,(2-31/
Typeof cunng  Stafdard cunng  __Inai curing ___E»rﬁ'i cwring __ Fretd cuning |, Bhe 60/ dax 80 Intolerance Y _ AV
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Semilte bas i Lab lest method C1231
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Revised 06/04/2016 )
St ; The above {est results relaie only to ifems actually tested.
Revised by &tonique Connor

Revision approved by Joe Gallardo  This report shall not be reproduced except in full without the approval of this lab



